Type: STS 325R
Part no.: 75340813000
Iltem Part no. Designation Quan| Price RPR excl. AT
tity VAT (USD)
0030 | 33023060005 |Bolt 2 on req. -
0040 | 42019005052 |Nut 2 onreq. -
0050 | 43035024055 |Cylinder head screw M5X60 2 on req. -
0060 | 42443004057 [Circlip M5 4 on req. -
0070 | 31305411000 [Sealingring 1 on redq. -
0080 | 30240267000 |Nipple 1 on req. -
0090 | 31420016001 |Protective cap JS20-16 1 onreq. -
0300 | 31209013002 |Gearbox housing 1 on redq. -
0340 | 41701607012 |Grooved ball bearing 1 on req. -
0350 | 30110021009 |Drive block 1 on req. -
0355 | 30110021018 |Drive block 1 on redq. -
0360 | 30216099006 |Bolt 2 on req. -
0370 | 33613075003 |Gear-wheel 2 on req. -
0380 | 41715017008 [Needle cage 2 on redq. -
0410 | 33804015005 |Gear-wheel 1 on req. -
0420 | 43002108997 |Cylinder head screw M3,5X16 2 on req. -
0430 | 41701010032 |Grooved ball bearing 1 on redq. -
0440 | 40221008003 |Feather key 1 on req. -
0450 | 42641001002 |Circlip 1 onreq. -
0465 | 33809142019 |Bevel gear 1 on redq. -
0470 | 32624087028 |Disc 87X0,1 1 on req. -
0470 | 32624087034 |Disc 15x9,2x0,3 1 on req. -
0490 | 32624086024 |Disc 0,1 mm 1 onreq. -
0490 | 32624086030 |Disc 0,3 mm 1 onreq. -
0500 | 40221017004 |Feather key 1 on req. -
0510 | 33405022003 |Eccentric shaft 1 on redq. -
0515 | 33405022012 |Eccentric shaft 1 on req. -
0517 | 33405022028 |Eccentric shaft 1 on req. -
0520 | 30217200004 [Bolt 1 on redq. -
0530 | 41724001005 |[Roller 1 on req. -
0550 | 32408212006 |Shim 1 on reqg. -
0560 | 42616006007 |Circlip 1 on redq. -
0580 | 41701222038 |Grooved ball bearing 1 on req. -
0590 | 42019006080 |Nut 1 on reqg. -
0620 | 32419063000 |Bearing plate 1 on redq. -
0630 | 42616003002 |Circlip 1 on req. -
0640 | 40247006002 |Pin 2 on req. -
0650 | 43035073052 |Cylinder head screw M5X16 4 on redq. -
0660 | 42443004057 |Circlip M5 13 on req. -
0680 | 32408232004 |Disc 1 on reqg. -
0690 | 40247007006 |[Pin 2 on redq. -
0700 | 32429068000 |Cover 1 onreq. -
0705 | 32429068019 |Cover 1 on reqg. -
0770 | 32714057002 |Rod 1 on redq. -
0775 | 32714057011 |Rod 1 on req. -
0780 | 32714059004 |Link 1 on req. -
0790 | 43035080068 |[Cylinder head screw 2 on req. -
0800 | 40201036006 |Straight pin 1 on req. -
0810 | 43007038088 |Stud bolt 2 on req. -




Type: STS 325R
Part no.: 75340813000
Iltem Part no. Designation Quan| Price RPR excl. AT
tity VAT (USD)
0820 | 32714011000 |Plate 1 on req. -
0830 | 42001009080 [Hex nut M8 2 onreq. -
0835 | 42401019085 |Disc 2 onreq. -
0840 | 42401018069 |Disc 4 on req. -
0850 | 40238041005 |Clamping sleeve 2 on redq. -
0860 | 42445003060 |Spring washer 2 on req. -
0870 | 42001029066 |Hex nut 2 on req. -
0880 | 43033015052 |Cylinder head screw M5X30 1 on redq. -
0890 | 43035073052 |Cylinder head screw M5X16 8 on req. -
0900 | 31604008001 |Bearing 4 on req. -
0910 | 32714058000 |Wiper 2 on redq. -
0920 | 30604042007 |Feltring 1 on req. -
1400 | 31305365000 |Motor housing 1 on req. -
1410 | 31305366000 |Straight pin 1 on redq. -
1420 | 31305367000 |Flange 1 onreq. -
1430 | 31305368000 |Guide 1 on req. -
1450 | 31305370000 |Feltring 1 on redq. -
1460 | 31305371000 |Sealing ring 1 on req. -
1470 | 31305420000 |Grooved ball bearing 1 on req. -
1472 | 31305420010 |Motor Umbausatz / repair kit 1 on redq. -
1475 | 31305421000 |Sealing ring 1 on req. -
1480 | 31305423000 |Adapter 1 on req. -
1485 | 31305422000 |Sealing ring 1 on redq. -
1486 | 31305423010 |Adapter 1 onreq. -
1490 | 31305374000 |Cover 1 on req. -
1500 | 31305375000 |Needle roller 1 on redq. -
1510 [ 31305376000 |Rotor 1 onreq. -
1520 | 31305377000 [Flap 4 on req. -
1530 | 31305378000 |Cylinder 1 on redq. -
1540 [ 31305379000 |Cover 1 onreq. -
1550 | 31305380000 |[Needle roller 1 on req. -
1560 | 31305381000 |Grooved ball bearing 1 on redq. -
1570 | 42616006007 |Circlip 1 on req. -
1580 | 31305419000 [Housing 1 on reqg. -
1585 | 31305417000 |Ring 1 on redq. -
1590 | 31305383000 |Governor weight 2 on req. -
1600 | 31305384000 |Circlip 1 on reqg. -
1610 | 31305385000 |Spiral spring 1 on redq. -
1620 | 31305386000 |Needle roller 2 on req. -
1630 | 31305387000 |Cover 1 on reqg. -
1640 | 31305388000 |Countersunk screw 4 onreq. -
1650 | 31305389000 |Sealing ring 1 on req. -
1660 [ 31305390000 |[Ring 1 on reqg. -
1670 | 42401018069 |Disc 4 on redq. -
1680 | 43035034067 |Cylinder head screw M6X25 4 on req. -
1690 | 31305391000 |Cup spring 1 onreq. -
1730 | 33412015000 |Bolt 1 on req. -
1735 | 33412015019 |Bolt 1 on req. -
1740 [ 30510025004 [Sleeve 1 on reqg. -
1745 | 31305396000 |Sealing ring 1 on redq. -




Type: STS 325R
Part no.: 75340813000
Iltem Part no. Designation Quan| Price RPR excl. AT
tity VAT (USD)
1750 | 30901113008 |Spiral spring 1 on req. -
1755 | 31305397000 |Plug 1 on redq. -
1760 | 32601193008 |Ring 1 onreq. -
1765 | 31305398000 |Lever 1 on req. -
1790 | 31305401000 |Ring 1 on redq. -
1800 | 31305402000 |Sealing ring 2 on req. -
1810 [ 31305403000 [Nut 1 on req. -
1820 | 31305404000 |Cylinder head screw 1 on redq. -
1830 | 31305405000 |Piston 1 onreq. -
1840 | 31305406000 |Spiral spring 1 on req. -
1850 | 31305407000 |Filter 1 on redq. -
1860 | 31305408000 |Handle 1 on req. -
1870 | 31305409000 |Sealing ring 1 on req. -
1880 | 31305410000 |Screw connection 1 onreq. -
1900 | 31305413000 |Valve 1 onreq. -
1910 | 31305415000 |Seal 1 on req. -
1920 | 31305416000 |Plug 1 on redq. -
5000 | 32119044012 |[Handle 1 on req. -
5010 | 32119044003 [Handle 1 on req. -
5020 | 33211022001 |Clamp 1 on redq. -
5030 | 42401017104 |Disc 1 onreq. -
5040 | 43001059102 [Hexagon socket screw M10X150 1 onreq. -
5050 | 42019007105 |Nut 1 onreq. -
5060 | 43035014056 |Cylinder head screw M5X12 2 on req. -
5070 | 41140004007 [Hose coupling 1 on req. -
5080 | 63503063007 |Saw blades 2 on redq. -
5090 | 62901007007 |Jaw spanner SW13 1 onreq. -
5100 | 62906009007 |[Socket spanner SW 8 1 onreq. -
5110 | 62907010000 |Allen key SW4 1 on redq. -
6000 | 32132007011 [Lubricant can 0,850 kg 1 on req. -
9000 | 34101062060 |Operating instructions 1 on req. -
9010 | 34151062060 |[List of spare parts STS 325R 1 on redq. -
9020 | 34130054061 [Safety instruction 1 on req. -




Type: STS325R
Part no.: 75340813000

7534 08 - 5TS 325R




